p WATER

> AND

5 POWER
Prepared by:

o
o 9
WOODARD
S&CURRAN

888 South Figueroa #1700
Los Angeles, California 90017
213.223.9460

woodardcurran.com

COMMITMENT & INTEGRITY DRIVE RESULTS

2020 URBAN
WATER
MANAGEMENT
PLAN

Final

0011902.00
Burbank Water &
Power

June 2021




This page intentionally left blank.



A

'~
a 9
WOODARD
&CURRAN
TABLE OF CONTENTS
SECTION PAGE NO.
EXECUTIVE SUMMARY ...ttt sttt nen ES-1
1. INTRODUGCTION. ...ttt bbbt 1
11 PUIDOSE ...t 1
1.2 Previous Efforts and Overlap with Other Local and Regional Plans............ccccccovvvvecvsnsnccecnnnnnn, 2
1.3 UWMP PIEPAIATION. ....v vttt ettt ettt bbb se s s e 2
14 UWIMP AGOPEION ..ottt ettt eneas 3
15 Organization of THIS DOCUMENL.........ccccuivriiieieiessis et 3
[...]
to produce its annual entitlement to groundwater from the SFB, while maximizes the treatment capacity at BOU. Under
this agreement, BOU can operate at a higher capacity when demand is down and treat additional contaminated
groundwater in the SFB. Total blended delivery (local treated groundwater and MWD treated surface water) from
Burbank to LADWP in 2019 was 572 AF. In 2020, deliveries were only made in the month of January for a total of 239
AF.

Burbank Water & Power (0011902.00) 23 Woodard & Curran, Inc.
BWP 2020 UWMP Final June 2021



A

—
Burbank Water & Power ﬁ%
2020 Urban Water Management Plan Update &CURRAN

The City of Glendale’s and Burbank’s recycled water distribution systems are interconnected at one location. Within
the past five years there have been a few occasions where Glendale used Burbank’s recycled water to accommodate
its planned plant shutdowns. On another occasion, Burbank used Glendale’s recycled water to supplement its own
supply during an unplanned sewage pump station shutdown. There are four other recycled water interconnections with
LADWP. Burbank supplies LADWP with recycled water in exchange for groundwater credit.

4.6 Desalinated Water

Burbank, located inland in the San Fernando Valley, has limited opportunity for desalination of ocean water. The
groundwater is not brackish. To remove substances like chromium or nitrate, membrane processes like those often
used for desalination may one day be used. However, disposal of the brine from such processes is more of a problem
than for seaside locations which can send it to an ocean outfall. As a member agency of the MWD, Burbank supports
local water supply projects like the development of desalinated water supplies. Burbank is in favor of desalination
projects if they prove to meet standards of engineering and economic feasibility.

4.7  Future Water Projects

Burbank has identified three projects or programs that are currently underway, and are shown in Table 4-4.
Table 4-4: DWR Table 6-7: Expected Future Water Supply or Programs

Name of Joint Project Description Planned Planned for Expected
Future with other Implementation  Use in Year Increase in
Projects or supplies? Year Type Water Supply
Programs to Supplier
Expanded water No Discussed in Section | Discussed in All Year Types | Up to 200 AFY
recycling 5 Section 5
North No Lockheed-Martin is To be All Year Types TBD
Hollywood leading the effort to determined
Operable Unit pipe nearby NHOU (TBD)
(NHOU) wells off-line wells to the
treated at BOU BOU to receive VOC
removal treatment
Indirect potable No As State Regulators TBD All Year Types Up to 5,000
reuse (IPR)/ wrestle with AFY
direct potable approval, Burbank's
reuse (DPR) future water supply
feasibility study may be sustained by
IPR/DPR
technologies
Notes: Expanded water recycling supplies are included in the recycled water projections discussed in Section 5.

4.8  Summary of Existing and Planned Sources of Water

The total water supplies produced or purchased by Burbank in 2020 are shown in Table 4-6 and projected water
supplies are shown in Table 4-5. As indicated in Table 4-6, the water supply types available for use by Burbank are
projected to remain unchanged between now and 2045, and increases in demands are largely expected to be met
using treated, imported water. Recycled water is discussed further in Section 5 and the projected reliability of each of
the supplies is discussed in Section 6.

Burbank Water & Power (0011902.00) 24
BWP 2020 UWMP Final

Woodard & Curran, Inc.
June 2021



A

—
Burbank Water & Power WAED;RD
2020 Urban Water Management Plan Update &CURRAN

Table 4-5: DWR Table 6-8: Water Supplies — Actual

Water Supply Additional Detail on Water Supply
Actual Volume (AF) Water Quality
Purchased or Imported MWD Treated Potable 6,165 Drinking Water
Water
Groundwater (not Supplier Produced, Treated for 9,997 Drinking Water
desalinated) blending with MWD treated potable
Total Potable Water 16,162
Purchased or Imported MWD untreated for groundwater 152 Other Non-potable
Water replenishment Water
Recycled Water Supplier-produced for non-potable 3,149 Recycled Water
use
Total Nonpotable Water 3,301
Total Supplies 19,463

Table 4-6: DWR Table 6-9: Water Supplies — Projected
Water Supply Additional Detail Reasonably Available Volume (AF)

on Water Supply 2025 2030 2035 2040 2045
Purchased or MWD Treated
Imported Water Potable 7,407 9,722 10,714 11,012 11,310
Groundwater Supplier Produced,
(not desalinated) Treated for
blending with MWD 10,655 10,658 10,672 10,700 10,700
treated potable
Total Potable Water 18,062 20,380 21,386 21,712 22,010
Purchased or MWD untreated for
Imported Water groundwater 6,800 6,800 6,800 6,800 6,800
replenishment
Recycled Water | Supplier-produced 3540 3540 3540 3540 3540
for non-potable use
Total Nonpotable Water 10,340 10,340 10,340 10,340 10,340
Total Supplies 28,402 30,720 31,726 32,052 32,350
Notes: Recycled water includes proposed deliveries to LA in exchange for groundwater credits. The amounts estimated for
untreated replenishment depend on these LA exchange amounts. If less recycled water is exchanged for groundwater
credits, the difference must be made up by increased replenishment purchases.

4.9 Energy Intensity

Energy intensity reporting offers several benefits to Burbank and its customers. Benefits include identifying energy
savings opportunities, calculating GHG emission reductions associated with the Burbank's water conservation
program, and identifying potential opportunities for receiving energy efficiency funding. Burbank estimated its water
services’ operational energy intensity using the best available information. Operational energy intensity is defined as
the total amount of energy expended by the District on a per acre-foot basis to take water from where BWP acquires
water to its point of delivery to customers.

Burbank Water & Power (0011902.00) 25 Woodard & Curran, Inc.
BWP 2020 UWMP Final June 2021



A

—
Burbank Water & Power ﬁ%
2020 Urban Water Management Plan Update &CURRAN

The energy required for conveyance, extraction, treatment and distribution of water is described below.

Conveyance

Energy associated with moving water from water supplies to water treatment plants or distribution systems is termed
“conveyance”. For the purposes of this UWMP, Burbank considers conveyance to be the movement of imported water
to the service area to be “conveyance”. The energy used by MWD to convey imported water throughout its system is
reported in their 2020 UWMP, and is estimated at 1,837 kilowatt-hours (kWh) per AF for treated water, and 1,767 kWh
per AF for untreated water.

Treatment

As described previously, Burbank’s local supplies are treated at the BOU for removal of VOCs from groundwater. In
2020, the BOU treatment plant used approximately 4,156,526 kWh (based on meter data) to treat 9,997 AF of
groundwater, or approximately 416 kWh per AF.

Extraction

The energy required to pump water from groundwater basins is termed “extraction”. In 2020, the energy used to pump
the 9,997 AF of groundwater is estimated at 6,666,053 kWh (based on meter data), or approximately 667 kWh per AF.

Distribution

Once water is either treated or pumped, it is distributed to customers. In order to distribute to all customers and maintain
system pressure, various pumps, reservoirs, and other facilities are necessary. The energy required to distribute water
to customers in 2020 totaled 4,590,747kWh (based on meter data) for the 16,162 AF of potable water delivered, or
approximately 284 kWh per AF.

Table 4-7 provides a summary of the energy intensity of BWP’s water management processes. In total, BWP’s water
deliveries are estimated to have an energy intensity of 1,671 kWh per AF. Note that this energy intensity calculation
includes the energy associated with “upstream” imported water conveyance and treatment.

Table 4-7: DWR Table O-1A: Energy Intensity by Water Management Process
Reporting Period:
1/1/2020 to

Water Management Process

12/31/2020 Extract and
Divert Conveyance Treatment Distribution

Volume of Water
Entering Process
(AF) 9,997 6,317 9,997 16,162 16,162
Energy Consumed
(kwWh) 6,666,053 11,593,735 4,156,526 4,590,747 27,007,061
Energy Intensity
(kWh per AF) 667 1,835 416 284 1,671
Burbank Water & Power (0011902.00) 26 Woodard & Curran, Inc.

BWP 2020 UWMP Final June 2021



A

—
Burbank Water & Power m
2020 Urban Water Management Plan Update &CURRAN

5. WATER RECYCLING

5.1 Wastewater Collection and Treatment

Wastewater generated within the City is collected and conveyed by approximately 230 miles of pipelines ranging in
diameter from 6" to 30", two pump stations, and 19 diversion manholes. The Los Angeles 48" North Outfall Sewer
(NOS) line runs from west to east through the southern portion of the City.

Wastewater flows to the BWRP which currently treats 8.5 MGD with a design capacity of 12.5 MGD. The BWRP
treatment system consists of the following:

Flow equalization

Coarse solids grinding

Primary sedimentation

Activated sludge biological treatment with nitrification and denitrification
Secondary sedimentation with coagulation

Single media deep bed gravity sand filtration

Chloramination

Dechlorination with sodium bisulfite (for discharge to surface water)

BWRP produces a disinfected tertiary effluent which meets discharge limitations contained in its National Pollutant
Discharge Elimination System (NPDES) permit issued by the Los Angeles Regional Water Quality Control Board
(RWQCB-LA). BWRP's effluent also meets the most stringent criteria for recycled water defined in the California Code
of Regulations, Title 22, Division 4, Chapter 3 requirement as Disinfected Tertiary Recycled Water in that it is approved
for all uses, including full body contact, with the exception of human consumption.

Table 5-1: DWR Table 6-2; Wastewater Collected Within Service Area in 2020
100% Percentage of 2020 service area covered by wastewater collection system
100% Percentage of 2020 service area population covered by wastewater collection system

Name of Wastewater | Volume of Name of Treatment Is WWTP Is WWTP
WESENEE Volume Wastewater | Wastewater Plant Name Located Operation
Collection Metered or Collected Treatment Within Contracted
Agency Estimated? | from UWMP Agency UWMP to Third
Service Area | Receiving Area? Party
in 2020 (AF) Collected
Wastewater
City of Metered 7,138 City of Burbank Water Yes No
Burbank Burbank Reclamation
Department Plant
of Public
Works
Total Wastewater Collected 7,138
from Service Area in 2020

Burbank Water & Power (0011902.00) 27 Woodard & Curran, Inc.
BWP 2020 UWMP Final June 2021



A

—
Burbank Water & Power m
2020 Urban Water Management Plan Update &CURRAN

Table 5-2: DWR Table 6-3: Wastewater Treatment and Discharge Within Service Area in 2020

Burbank Water Reclamation Plant
Burbank Western Channel
Discharge adjacent to Burbank WRP
NPDES No. CA005553L

Method of Disposal River or creek outfall

Does this Plant Treat Wastewater Generated Yes
Outside the Service Area?

Treatment Level Tertiary
Wastewater Treated (AF) 6,940
Discharged Treated Wastewater (AF) 3,790
Recycled Within Service Area (AF) 3,105
Recycled Outside Service Area (AF) 45
Instream Flow Permit Required N/IA

Up to 10,000 AF of recycled water per year is available for reuse. Recycled water produced at BWRP can be used in
one of three ways:

o Flowed via gravity pipeline to the BWP campus
e  Pumped into the recycled water distribution system
o Discharged to the Burbank Western Channel adjacent to BWRP

Water discharged to the Burbank Western Channel flows to the LA River and eventually to the Pacific Ocean.

5.2 Current Recycled Water Use

The recycled water from the BWRP is used in one of three general categories within the City: power production,
landscape irrigation, and evaporative cooling. Burbank’s recycled water is approved for all uses including full body
contact with the exception of human consumption.

Power Production

Recycled water was first used at BWP’s power production facilities for cooling in 1967. Originally, all excess recycled
water from BWRP not pumped into the recycled water system flowed to the BWP campus. Blowdown water from the
cooling towers and excess recycled water was discharged to the Burbank Western Channel, which is adjacent to both
the BWRP and the BWP campus.

In August 2005, Construction of the Magnolia Power Project (MPP), a 310 megawatt, natural gas-fired, combined cycle
turbine power plant was completed and all recycled water discharges to the Burbank Western Channel were
discontinued at the BWP campus. MPP uses recycled water exclusively for cooling and all other power plant uses,
including high purity boiler feed. The average annual usage is 1,350 AF (1.2 MGD).

MPP recycles all its process and cooling water to extinction through its zero liquid discharge (ZLD) unit. The ZLD unit
purifies cooling tower blowdown and other recaptured water for reuse as cooling tower makeup. The byproduct of the
ZLD process is a salt cake that is dried and trucked to a landfill for disposal.

Burbank Water & Power (0011902.00) 28 Woodard & Curran, Inc.
BWP 2020 UWMP Final June 2021



A

—
Burbank Water & Power whmn'n‘m
2020 Urban Water Management Plan Update &CURRAN

Three other power plants are located at the BWP campus: Lake 1, Olive 1, and Olive 2. Lake 1 is a simple cycle
natural gas fired turbine which is used intermittently to meet peak demands. This plant has a small cooling tower and
uses minimal amounts of recycled water for gas compressor and lubrication oil cooling. Demineralized recycled water
is also used and air emissions control equipment.

The two Olive power plants are on long-term standby. Cooling and process water used in these plants is recycled water
with the blowdown from their cooling towers being discharged to the sanitary sewer.

Recycled water use for power production was approximately 20% lower than projected in the 2015 UWMP. It is
expected that recycled water sales will increase to 1,200 AF per year after 2025.

Landscape Irrigation

CalTrans began using recycled water in 1988 for landscape irrigation along the Golden State (I-5) Freeway. The City
installed a pipeline under the Golden State Freeway (I-5) in 1992 to distribute recycled water to the east side of the
freeway to new customers in the area of the Media City Center, a regional shopping center.

A significant expansion of the recycled water system to quadruple recycled water use began in 1994. This expansion
was completed in 1997 and recycled water was used at the Burbank landfill, the DeBell Golf Course, John Muir Middle
School, and McCambridge Park. The AMC theater complex and Burbank High School were eventually also connected
to these pipelines. The project included upgrading BWRP's existing booster station plus two new booster stations,
storage tanks, and 17,000 feet of pipeline.

Expansion of the distribution system continued with the joint support of the Redevelopment Agency, BWP, and
infrastructure improvements at major redevelopment sites. These expansions extended the recycled water system to
the Chandler Bikeway, the Empire Center, the Burbank (Bob Hope) Airport, and Robert Gross Park. Sales of recycled
water for landscape irrigation were about 800 AFY in 2007.

BWP prepared a Recycled Water Master Plan (RWMP) in October 2007 that was subsequently approved by the BWP
Board and City Council. The 2007 RWMP outlined a phased expansion of the recycled water system to ultimately
increase the use of recycled water provided by BWP by over 900 AF per year. BWP's revised its RWMP in October
2010 to include additional projects which were determined to be economical.

This recycled water system expansion included construction of six major pipeline projects totaling over 20 miles in
length and an upgrade of pump station PS-1. Construction of this expansion was completed in 2012. All major
landscaped areas which could be economically served, including city parks and schools are now irrigated with recycled